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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 
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     1.719560000 GHz

Date: 17.JUL.2014  23:14:50
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Date: 17.JUL.2014  23:15:04
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Date: 17.JUL.2014  23:20:50
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     1.737020000 GHz

Date: 17.JUL.2014  23:21:04
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Date: 17.JUL.2014  23:23:48
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Date: 17.JUL.2014  23:24:02
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4  

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*
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Date: 17.JUL.2014  23:29:52
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Center 1.7175 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.89 dBm

     1.721610000 GHz

OBW 13.470000000 MHz

T1

Temp 1 [T1 OBW]

           10.90 dBm

     1.710780000 GHz

T2
Temp 2 [T1 OBW]

           11.84 dBm
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Date: 17.JUL.2014  23:30:06
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Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 30 MHz3 MHz/
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     1.739250000 GHz

Date: 17.JUL.2014  23:35:52
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     1.739220000 GHz

Date: 17.JUL.2014  23:36:06
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Ref  30 dBm Att  30 dB*

Center 1.7475 GHz Span 30 MHz3 MHz/
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     1.754250000 GHz

Date: 17.JUL.2014  23:38:50
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Ref  30 dBm Att  30 dB*

Center 1.7475 GHz Span 30 MHz3 MHz/
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Date: 17.JUL.2014  23:39:04
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4  

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 
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Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.72 GHz Span 40 MHz4 MHz/
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Date: 17.JUL.2014  23:44:54
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Center 1.72 GHz Span 40 MHz4 MHz/
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Date: 17.JUL.2014  23:45:08
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.7325 GHz Span 40 MHz4 MHz/
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Date: 17.JUL.2014  23:50:54

 A 

Offset  12.9 dB
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Date: 17.JUL.2014  23:51:08
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.745 GHz Span 40 MHz4 MHz/
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Date: 17.JUL.2014  23:53:52
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Date: 17.JUL.2014  23:54:06



 

 SPORTON INTERNATIONAL INC. Page Number : A71 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 10, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5  

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM 

  
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM 

  
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM 
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Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 824.7 MHz Span 2.8 MHz280 kHz/
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Date: 18.JUL.2014  00:02:38
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Date: 18.JUL.2014  00:02:52
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Offset  12.4 dB
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Ref  30 dBm Att  30 dB*

Center 836.5 MHz Span 2.8 MHz280 kHz/
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Date: 18.JUL.2014  00:08:38
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Date: 18.JUL.2014  00:08:52
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Date: 18.JUL.2014  00:11:40
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Date: 18.JUL.2014  00:11:55
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5  

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM 

  
Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM 

  
Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM 
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Offset  12.4 dB
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Ref  30 dBm Att  30 dB*

Center 825.5 MHz Span 6 MHz600 kHz/
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Date: 18.JUL.2014  00:17:59
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Date: 18.JUL.2014  00:18:15
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Center 836.5 MHz Span 6 MHz600 kHz/
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Date: 18.JUL.2014  00:24:26
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Date: 18.JUL.2014  00:24:44

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*
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Date: 18.JUL.2014  00:27:54
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Date: 18.JUL.2014  00:28:14
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 
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Ref  30 dBm Att  30 dB*
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   828.740000000 MHz

Date: 18.JUL.2014  00:34:48
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   828.740000000 MHz

Date: 18.JUL.2014  00:35:08
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*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.90 dBm

   838.520000000 MHz

OBW  4.490000000 MHz

T1

Temp 1 [T1 OBW]

            9.24 dBm

   834.260000000 MHz

T2
Temp 2 [T1 OBW]

            9.11 dBm

   838.750000000 MHz

Date: 18.JUL.2014  00:41:49
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Date: 18.JUL.2014  00:42:10
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   848.750000000 MHz

Date: 18.JUL.2014  00:45:31
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Date: 18.JUL.2014  00:45:52
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 
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Offset  12.4 dB
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Ref  30 dBm Att  30 dB*
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Date: 18.JUL.2014  01:02:58
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Date: 18.JUL.2014  01:03:23
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Date: 18.JUL.2014  01:10:51
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Date: 18.JUL.2014  01:11:16
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Date: 18.JUL.2014  01:14:51

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 844 MHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.07 dBm

   839.840000000 MHz

OBW  9.040000000 MHz

T1

Temp 1 [T1 OBW]

           11.33 dBm

   839.460000000 MHz

T2Temp 2 [T1 OBW]

           11.13 dBm

   848.500000000 MHz

Date: 18.JUL.2014  01:15:16
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 
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Offset  14 dB
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Ref  30 dBm Att  30 dB*

Center 2.5025 GHz Span 10 MHz1 MHz/
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Date: 26.SEP.2014  11:29:58
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Date: 26.SEP.2014  11:30:07
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Date: 26.SEP.2014  11:39:02
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Date: 26.SEP.2014  11:39:12
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Date: 26.SEP.2014  11:42:04
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Date: 26.SEP.2014  11:42:14



 

 SPORTON INTERNATIONAL INC. Page Number : A76 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 10, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  

  

 A 

Offset  14 dB
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Date: 26.SEP.2014  12:27:49
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Date: 26.SEP.2014  12:27:59
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Center 2.535 GHz Span 20 MHz2 MHz/
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Date: 26.SEP.2014  12:30:51
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Date: 26.SEP.2014  12:31:01
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Center 2.565 GHz Span 20 MHz2 MHz/
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Date: 26.SEP.2014  12:33:52
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Ref  30 dBm Att  30 dB*

Center 2.565 GHz Span 20 MHz2 MHz/
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Date: 26.SEP.2014  12:34:02
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7  

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 
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Offset  14 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5075 GHz Span 30 MHz3 MHz/
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Date: 26.SEP.2014  12:36:58
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Center 2.5075 GHz Span 30 MHz3 MHz/
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     2.514250000 GHz

Date: 26.SEP.2014  12:37:08
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Offset  14 dB
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Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 30 MHz3 MHz/
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Date: 26.SEP.2014  12:39:59
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Date: 26.SEP.2014  12:40:09
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Date: 26.SEP.2014  12:43:00

 A 

Offset  14 dB
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Ref  30 dBm Att  30 dB*

Center 2.5625 GHz Span 30 MHz3 MHz/
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Date: 26.SEP.2014  12:43:10
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7  

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 
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Offset  14 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.51 GHz Span 40 MHz4 MHz/
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Date: 26.SEP.2014  12:46:06
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Center 2.51 GHz Span 40 MHz4 MHz/
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     2.519320000 GHz

Date: 26.SEP.2014  12:46:16

 A 

Offset  14 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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1

Marker 1 [T1 ]

           19.91 dBm

     2.531880000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

           13.22 dBm

     2.525760000 GHz

T2
Temp 2 [T1 OBW]

           11.71 dBm

     2.544200000 GHz

Date: 26.SEP.2014  12:49:07

 A 

Offset  14 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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-50
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-30
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-10
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1

Marker 1 [T1 ]

           19.41 dBm

     2.536680000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

           10.88 dBm

     2.525760000 GHz
T2
Temp 2 [T1 OBW]

           12.12 dBm

     2.544200000 GHz

Date: 26.SEP.2014  12:49:17

 A 

Offset  14 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.56 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10
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1

Marker 1 [T1 ]

           19.68 dBm

     2.555560000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

           12.02 dBm

     2.550760000 GHz
T2
Temp 2 [T1 OBW]

           12.44 dBm

     2.569200000 GHz

Date: 26.SEP.2014  12:52:08

 A 

Offset  14 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.56 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.22 dBm

     2.561480000 GHz

OBW 18.400000000 MHz

T1

Temp 1 [T1 OBW]

           11.93 dBm

     2.550760000 GHz

T2
Temp 2 [T1 OBW]

           11.86 dBm

     2.569160000 GHz

Date: 26.SEP.2014  12:52:18
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 13  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 779.5 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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-60
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-40

-30

-20
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1

Marker 1 [T1 ]

           16.54 dBm

   781.550000000 MHz

OBW  4.480000000 MHz

T1

Temp 1 [T1 OBW]

           11.43 dBm

   777.270000000 MHz

T2Temp 2 [T1 OBW]

           10.54 dBm

   781.750000000 MHz

Date: 18.JUL.2014  14:55:33

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 779.5 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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-30

-20
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1

Marker 1 [T1 ]

           15.81 dBm

   779.710000000 MHz

OBW  4.490000000 MHz

T1

Temp 1 [T1 OBW]

           11.06 dBm

   777.260000000 MHz

T2Temp 2 [T1 OBW]

            9.68 dBm

   781.750000000 MHz

Date: 18.JUL.2014  14:55:57

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 782 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           16.94 dBm

   780.100000000 MHz

OBW  4.490000000 MHz

T1

Temp 1 [T1 OBW]

           11.69 dBm

   779.740000000 MHz

T2
Temp 2 [T1 OBW]

            8.86 dBm

   784.230000000 MHz

Date: 18.JUL.2014  14:57:15

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 782 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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-40

-30
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1

Marker 1 [T1 ]

           15.73 dBm

   780.340000000 MHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

           10.73 dBm

   779.730000000 MHz

T2Temp 2 [T1 OBW]

            9.78 dBm

   784.230000000 MHz

Date: 18.JUL.2014  14:57:40

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 784.5 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           16.86 dBm

   786.560000000 MHz

OBW  4.510000000 MHz

T1

Temp 1 [T1 OBW]

           10.89 dBm

   782.240000000 MHz

T2Temp 2 [T1 OBW]

           10.83 dBm

   786.750000000 MHz

Date: 18.JUL.2014  14:58:57

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 784.5 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           15.63 dBm

   785.170000000 MHz

OBW  4.520000000 MHz

T1

Temp 1 [T1 OBW]

            9.59 dBm

   782.240000000 MHz

T2
Temp 2 [T1 OBW]

            9.06 dBm

   786.760000000 MHz

Date: 18.JUL.2014  14:59:21
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 13  

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  

  

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 782 MHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.11 dBm

   779.700000000 MHz

OBW  9.040000000 MHz

T1

Temp 1 [T1 OBW]

           12.48 dBm

   777.500000000 MHz

T2Temp 2 [T1 OBW]

           10.87 dBm

   786.540000000 MHz

Date: 18.JUL.2014  15:00:43

 A 

Offset  12.4 dB

LVL

Ref  30 dBm Att  30 dB*

Center 782 MHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20
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Marker 1 [T1 ]

           18.38 dBm

   781.380000000 MHz

OBW  9.060000000 MHz

T1

Temp 1 [T1 OBW]

           11.62 dBm

   777.480000000 MHz

T2
Temp 2 [T1 OBW]

           11.79 dBm

   786.540000000 MHz

Date: 18.JUL.2014  15:01:08
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 17  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 706.5 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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Marker 1 [T1 ]

           16.21 dBm

   704.580000000 MHz

OBW  4.510000000 MHz

T1

Temp 1 [T1 OBW]

           11.04 dBm

   704.230000000 MHz

T2Temp 2 [T1 OBW]

           11.00 dBm

   708.740000000 MHz

Date: 18.JUL.2014  08:55:31

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 706.5 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           14.76 dBm

   704.540000000 MHz

OBW  4.520000000 MHz

T1

Temp 1 [T1 OBW]

           10.58 dBm

   704.230000000 MHz

T2
Temp 2 [T1 OBW]

            9.26 dBm

   708.750000000 MHz

Date: 18.JUL.2014  08:55:56

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 710 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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Marker 1 [T1 ]

           17.02 dBm

   712.060000000 MHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

            9.31 dBm

   707.760000000 MHz

T2Temp 2 [T1 OBW]

           11.08 dBm

   712.260000000 MHz

Date: 18.JUL.2014  09:03:13

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 710 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           15.96 dBm

   711.670000000 MHz

OBW  4.510000000 MHz

T1

Temp 1 [T1 OBW]

            9.45 dBm

   707.760000000 MHz

T2

Temp 2 [T1 OBW]

            7.98 dBm

   712.270000000 MHz

Date: 18.JUL.2014  09:03:37

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 713.5 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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Marker 1 [T1 ]

           16.33 dBm

   712.490000000 MHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

           10.06 dBm

   711.240000000 MHz

T2Temp 2 [T1 OBW]

           10.32 dBm

   715.740000000 MHz

Date: 18.JUL.2014  09:07:12

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 713.5 MHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           15.49 dBm

   713.140000000 MHz

OBW  4.490000000 MHz

T1

Temp 1 [T1 OBW]

           10.34 dBm

   711.240000000 MHz

T2
Temp 2 [T1 OBW]

            9.61 dBm

   715.730000000 MHz

Date: 18.JUL.2014  09:07:37
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 17  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 709 MHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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-60
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Marker 1 [T1 ]

           19.49 dBm

   711.960000000 MHz

OBW  9.120000000 MHz

T1

Temp 1 [T1 OBW]

           10.74 dBm

   704.460000000 MHz

T2Temp 2 [T1 OBW]

           11.13 dBm

   713.580000000 MHz

Date: 18.JUL.2014  09:15:00

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 709 MHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           18.10 dBm

   711.660000000 MHz

OBW  9.100000000 MHz

T1

Temp 1 [T1 OBW]

           10.28 dBm

   704.460000000 MHz

T2Temp 2 [T1 OBW]

           11.06 dBm

   713.560000000 MHz

Date: 18.JUL.2014  09:15:24

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 710 MHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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-60

-50

-40

-30
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Marker 1 [T1 ]

           19.23 dBm

   713.340000000 MHz

OBW  9.100000000 MHz

T1

Temp 1 [T1 OBW]

           12.12 dBm

   705.460000000 MHz
T2
Temp 2 [T1 OBW]

           12.40 dBm

   714.560000000 MHz

Date: 18.JUL.2014  09:22:51

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 710 MHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30
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1

Marker 1 [T1 ]

           18.42 dBm

   712.840000000 MHz

OBW  9.060000000 MHz

T1

Temp 1 [T1 OBW]

           11.95 dBm

   705.480000000 MHz

T2Temp 2 [T1 OBW]

           11.10 dBm

   714.540000000 MHz

Date: 18.JUL.2014  09:23:16

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 711 MHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           18.85 dBm

   714.140000000 MHz

OBW  9.040000000 MHz

T1

Temp 1 [T1 OBW]

           10.88 dBm

   706.500000000 MHz
T2

Temp 2 [T1 OBW]

           12.57 dBm

   715.540000000 MHz

Date: 18.JUL.2014  09:26:51

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 711 MHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.88 dBm

   712.560000000 MHz

OBW  9.020000000 MHz

T1

Temp 1 [T1 OBW]

           11.08 dBm

   706.500000000 MHz

T2Temp 2 [T1 OBW]

           10.82 dBm

   715.520000000 MHz

Date: 18.JUL.2014  09:27:15
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM 

  
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM 

  
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM 

  

  

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8507 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           18.38 dBm

     1.850772800 GHz

OBW  1.103200000 MHz

T1

Temp 1 [T1 OBW]

            9.85 dBm

     1.850148400 GHz

T2
Temp 2 [T1 OBW]

            9.00 dBm

     1.851251600 GHz

Date: 17.JUL.2014  20:55:55

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8507 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms
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MAXH
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1

Marker 1 [T1 ]

           17.58 dBm

     1.850848400 GHz

OBW  1.100400000 MHz

T1

Temp 1 [T1 OBW]

            9.24 dBm

     1.850151200 GHz

T2

Temp 2 [T1 OBW]

            7.80 dBm

     1.851251600 GHz

Date: 17.JUL.2014  20:56:09

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           18.02 dBm

     1.880084000 GHz

OBW  1.100400000 MHz

T1

Temp 1 [T1 OBW]

           10.77 dBm

     1.879448400 GHz

T2
Temp 2 [T1 OBW]

            9.42 dBm

     1.880548800 GHz

Date: 17.JUL.2014  21:01:54

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms
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MAXH
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Marker 1 [T1 ]

           17.11 dBm

     1.880151200 GHz

OBW  1.103200000 MHz

T1

Temp 1 [T1 OBW]

            8.69 dBm

     1.879448400 GHz

T2
Temp 2 [T1 OBW]

            9.22 dBm

     1.880551600 GHz

Date: 17.JUL.2014  21:02:08

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9143 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.89 dBm

     1.914288800 GHz

OBW  1.097600000 MHz

T1

Temp 1 [T1 OBW]

            9.11 dBm

     1.913745600 GHz

T2
Temp 2 [T1 OBW]

            8.84 dBm

     1.914843200 GHz

Date: 15.SEP.2014  18:19:52

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9143 GHz Span 2.8 MHz280 kHz/

 

*

*

3DB

RBW 30 kHz

VBW 100 kHz

SWT 15 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           16.26 dBm

     1.914459600 GHz

OBW  1.106000000 MHz

T1

Temp 1 [T1 OBW]

            6.20 dBm

     1.913748400 GHz

T2

Temp 2 [T1 OBW]

            7.29 dBm

     1.914854400 GHz

Date: 15.SEP.2014  18:20:06
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM 

  
Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM 

  
Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM 

  

  

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8515 GHz Span 6 MHz600 kHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]
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Temp 2 [T1 OBW]

           13.21 dBm

     1.852862000 GHz

Date: 17.JUL.2014  21:10:55
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.8515 GHz Span 6 MHz600 kHz/
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Temp 2 [T1 OBW]

           11.52 dBm

     1.852868000 GHz

Date: 17.JUL.2014  21:11:09
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 6 MHz600 kHz/
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T2

Temp 2 [T1 OBW]

           12.77 dBm

     1.881362000 GHz

Date: 17.JUL.2014  21:16:54
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 6 MHz600 kHz/
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Temp 2 [T1 OBW]

           12.44 dBm

     1.881362000 GHz

Date: 17.JUL.2014  21:17:08
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.9135 GHz Span 6 MHz600 kHz/
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           10.63 dBm

     1.914862000 GHz

Date: 15.SEP.2014  18:25:45
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.9135 GHz Span 6 MHz600 kHz/
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Date: 15.SEP.2014  18:25:59
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 
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Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8525 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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Temp 2 [T1 OBW]

           11.60 dBm

     1.854740000 GHz

Date: 17.JUL.2014  21:25:57

 A 

Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.8525 GHz Span 10 MHz1 MHz/
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Temp 2 [T1 OBW]

           11.56 dBm

     1.854750000 GHz

Date: 17.JUL.2014  21:26:11
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 10 MHz1 MHz/
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VBW 300 kHz
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           11.18 dBm

     1.882240000 GHz

Date: 17.JUL.2014  21:31:56
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Offset  12.9 dB
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Center 1.88 GHz Span 10 MHz1 MHz/
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     1.877750000 GHz

T2Temp 2 [T1 OBW]

           10.21 dBm

     1.882250000 GHz

Date: 17.JUL.2014  21:32:10
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Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9125 GHz Span 10 MHz1 MHz/
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T2Temp 2 [T1 OBW]

           10.51 dBm

     1.914750000 GHz

Date: 18.JUL.2014  14:06:27
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.9125 GHz Span 10 MHz1 MHz/
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Date: 18.JUL.2014  14:06:53
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  

  

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.855 GHz Span 20 MHz2 MHz/
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SWT 5 ms
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           11.38 dBm

     1.859560000 GHz

Date: 17.JUL.2014  21:40:57
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.855 GHz Span 20 MHz2 MHz/
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     1.850480000 GHz
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Temp 2 [T1 OBW]

           12.67 dBm

     1.859540000 GHz

Date: 17.JUL.2014  21:41:11
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Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 20 MHz2 MHz/
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     1.875440000 GHzT2

Temp 2 [T1 OBW]

           13.57 dBm

     1.884540000 GHz

Date: 17.JUL.2014  21:46:56
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 20 MHz2 MHz/
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     1.875480000 GHz
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Temp 2 [T1 OBW]

           12.37 dBm

     1.884520000 GHz

Date: 17.JUL.2014  21:47:10

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.91 GHz Span 20 MHz2 MHz/
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T2
Temp 2 [T1 OBW]

           12.55 dBm

     1.914560000 GHz

Date: 18.JUL.2014  14:14:20
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.91 GHz Span 20 MHz2 MHz/
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Date: 18.JUL.2014  14:14:45
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 
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Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8575 GHz Span 30 MHz3 MHz/
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VBW 1 MHz

SWT 5 ms
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     1.864280000 GHz

Date: 17.JUL.2014  21:55:57
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.8575 GHz Span 30 MHz3 MHz/
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Temp 2 [T1 OBW]

           12.32 dBm

     1.864280000 GHz

Date: 17.JUL.2014  21:56:11
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Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 30 MHz3 MHz/
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     1.873280000 GHz
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           12.30 dBm

     1.886720000 GHz

Date: 17.JUL.2014  22:01:57
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 30 MHz3 MHz/
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T2Temp 2 [T1 OBW]

           10.17 dBm

     1.886750000 GHz

Date: 17.JUL.2014  22:02:11
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.9075 GHz Span 30 MHz3 MHz/
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     1.914280000 GHz

Date: 18.JUL.2014  14:22:13
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.9075 GHz Span 30 MHz3 MHz/
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Date: 18.JUL.2014  14:22:38
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25  

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 25MHz / QPSK Highest Channel / 25MHz / 16QAM 

  

  

 A 

Offset  12.9 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.86 GHz Span 40 MHz4 MHz/
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Date: 17.JUL.2014  22:10:58
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.86 GHz Span 40 MHz4 MHz/
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Temp 2 [T1 OBW]

           12.64 dBm

     1.869400000 GHz

Date: 17.JUL.2014  22:11:12
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 40 MHz4 MHz/
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     1.889280000 GHz

Date: 17.JUL.2014  22:16:57
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 40 MHz4 MHz/
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           12.39 dBm

     1.889280000 GHz

Date: 17.JUL.2014  22:17:11
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*

Center 1.905 GHz Span 40 MHz4 MHz/
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     1.914320000 GHz

Date: 18.JUL.2014  14:30:01
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Offset  12.9 dB
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Ref  30 dBm Att  30 dB*
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Date: 18.JUL.2014  14:30:26
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Report No. : FG471420B 

 

 

Conducted Band Edge 

 

LTE Band 2 / 1.4MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1RB 

 
 

Lowest Band Edge / Full RB  Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -34.95   -21.95

   1.849 G    1.850 G  20.00 k   1.849996 G   -21.95    -8.95

   1.850 G    1.852 G 100.00 k   1.850214 G    21.44    -8.56

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  20:57:27

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909752 G    21.23    -8.77

   1.910 G    1.911 G  20.00 k   1.910013 G   -22.73    -9.73

   1.911 G    1.920 G   1.00 M   1.911009 G   -36.96   -23.96

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:06:23

Ref  30 dBm

Offset  12.9 dB
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Center 1.846 GHz Span 12 MHz1.2 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848946 G   -20.63    -7.63

   1.849 G    1.850 G  20.00 k   1.849995 G   -28.67   -15.67

   1.850 G    1.852 G 100.00 k   1.850286 G    12.82   -17.18

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  20:58:58

Ref  30 dBm

Offset  12.9 dB
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Center 1.914 GHz Span 12 MHz1.2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.908928 G    12.70   -17.30

   1.910 G    1.911 G  20.00 k   1.910001 G   -30.01   -17.01

   1.911 G    1.920 G   1.00 M   1.911099 G   -21.76    -8.76

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:07:54
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 1.4MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  
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-40

-30
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848991 G   -36.77   -23.77

   1.849 G    1.850 G  20.00 k   1.849993 G   -24.41   -11.41

   1.850 G    1.852 G 100.00 k   1.850244 G    19.83   -10.17

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  20:58:12

Ref  30 dBm

Offset  12.9 dB
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AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  
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-40

-30
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909746 G    20.30    -9.70

   1.910 G    1.911 G  20.00 k   1.910012 G   -25.47   -12.47

   1.911 G    1.920 G   1.00 M   1.911018 G   -37.94   -24.94

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:07:09

Ref  30 dBm

Offset  12.9 dB
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Center 1.846 GHz Span 12 MHz1.2 MHz/  
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-40
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-20
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -21.84    -8.84

   1.849 G    1.850 G  20.00 k   1.849999 G   -29.35   -16.35

   1.850 G    1.852 G 100.00 k   1.850978 G    11.81   -18.19

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  20:59:43

Ref  30 dBm

Offset  12.9 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909714 G    11.88   -18.12

   1.910 G    1.911 G  20.00 k   1.910004 G   -30.48   -17.48

   1.911 G    1.920 G   1.00 M   1.911081 G   -23.61   -10.61

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:08:39
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 3MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848919 G   -35.15   -22.15

   1.849 G    1.850 G  30.00 k   1.849991 G   -20.66    -7.66

   1.850 G    1.853 G 100.00 k   1.850246 G    21.15    -8.85

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:12:27

Ref  30 dBm

Offset  12.9 dB
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Center 1.9135 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909766 G    21.41    -8.59

   1.910 G    1.911 G  30.00 k   1.910006 G   -22.34    -9.34

   1.911 G    1.920 G   1.00 M   1.911018 G   -35.85   -22.85

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:21:25

Ref  30 dBm

Offset  12.9 dB
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Center 1.8465 GHz Span 13 MHz1.3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848523 G   -21.21    -8.21

   1.849 G    1.850 G  30.00 k   1.849994 G   -30.16   -17.16

   1.850 G    1.853 G 100.00 k   1.851080 G     8.77   -21.23

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:13:57

Ref  30 dBm

Offset  12.9 dB
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Center 1.9135 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909238 G     9.10   -20.90

   1.910 G    1.911 G  30.00 k   1.910023 G   -30.98   -17.98

   1.911 G    1.920 G   1.00 M   1.912125 G   -21.59    -8.59

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:22:56
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 3MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge /1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848973 G   -35.35   -22.35

   1.849 G    1.850 G  30.00 k   1.849999 G   -23.37   -10.37

   1.850 G    1.853 G 100.00 k   1.850255 G    19.82   -10.18

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:13:12

Ref  30 dBm

Offset  12.9 dB
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Center 1.9135 GHz Span 13 MHz1.3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909790 G    20.16    -9.84

   1.910 G    1.911 G  30.00 k   1.910013 G   -23.43   -10.43

   1.911 G    1.920 G   1.00 M   1.911018 G   -36.58   -23.58

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:22:11

Ref  30 dBm

Offset  12.9 dB
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Center 1.8465 GHz Span 13 MHz1.3 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848838 G   -19.76    -6.76

   1.849 G    1.850 G  30.00 k   1.849996 G   -29.62   -16.62

   1.850 G    1.853 G 100.00 k   1.850492 G     7.72   -22.28

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:14:43

Ref  30 dBm

Offset  12.9 dB
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Center 1.9135 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909562 G     7.98   -22.02

   1.910 G    1.911 G  30.00 k   1.910014 G   -30.89   -17.89

   1.911 G    1.920 G   1.00 M   1.911027 G   -22.69    -9.69

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:23:41
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848352 G   -36.50   -23.50

   1.849 G    1.850 G  50.00 k   1.849998 G   -26.35   -13.35

   1.850 G    1.855 G 100.00 k   1.850310 G    21.01    -8.99

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:27:29

Ref  30 dBm

Offset  12.9 dB
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Center 1.9125 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.909660 G    21.44    -8.56

   1.910 G    1.911 G  50.00 k   1.910013 G   -28.47   -15.47

   1.911 G    1.920 G   1.00 M   1.911729 G   -37.44   -24.44

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:36:25

Ref  30 dBm

Offset  12.9 dB
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Center 1.8475 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -22.21    -9.21

   1.849 G    1.850 G  50.00 k   1.849982 G   -31.89   -18.89

   1.850 G    1.855 G 100.00 k   1.850690 G     6.58   -23.42

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:29:00

Ref  30 dBm

Offset  12.9 dB
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Center 1.9125 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.907440 G     6.57   -23.43

   1.910 G    1.911 G  50.00 k   1.910014 G   -33.55   -20.55

   1.911 G    1.920 G   1.00 M   1.913691 G   -22.90    -9.90

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:37:56
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 5MHz / 16QAM 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848307 G   -36.96   -23.96

   1.849 G    1.850 G  50.00 k   1.849999 G   -28.65   -15.65

   1.850 G    1.855 G 100.00 k   1.850335 G    19.76   -10.24

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:28:14

Ref  30 dBm

Offset  12.9 dB
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Center 1.9125 GHz Span 15 MHz1.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.909710 G    19.93   -10.07

   1.910 G    1.911 G  50.00 k   1.910005 G   -28.64   -15.64

   1.911 G    1.920 G   1.00 M   1.911612 G   -37.82   -24.82

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:37:11

Ref  30 dBm

Offset  12.9 dB
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Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848964 G   -21.64    -8.64

   1.849 G    1.850 G  50.00 k   1.849993 G   -31.26   -18.26

   1.850 G    1.855 G 100.00 k   1.851310 G     5.43   -24.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:29:45

Ref  30 dBm

Offset  12.9 dB
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Center 1.9125 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.906895 G     5.51   -24.49

   1.910 G    1.911 G  50.00 k   1.910055 G   -33.88   -20.88

   1.911 G    1.920 G   1.00 M   1.911099 G   -23.71   -10.71

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:38:42
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LTE Band 2 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.846354 G   -38.25   -25.25

   1.849 G    1.850 G 100.00 k   1.849984 G   -37.86   -24.86

   1.850 G    1.860 G 100.00 k   1.850570 G    21.42    -8.58

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:42:29

Ref  30 dBm

Offset  12.9 dB
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Center 1.91 GHz Span 20 MHz2 MHz/  
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-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.909450 G    21.11    -8.89

   1.910 G    1.911 G 100.00 k   1.910005 G   -39.45   -26.45

   1.911 G    1.920 G   1.00 M   1.913781 G   -38.72   -25.72

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:51:26

Ref  30 dBm

Offset  12.9 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848937 G   -24.48   -11.48

   1.849 G    1.850 G 100.00 k   1.849993 G   -32.96   -19.96

   1.850 G    1.860 G 100.00 k   1.853780 G     3.56   -26.44

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:44:00

Ref  30 dBm

Offset  12.9 dB
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3DB
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AVG

Center 1.91 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.902660 G     3.84   -26.16

   1.910 G    1.911 G 100.00 k   1.910006 G   -34.18   -21.18

   1.911 G    1.920 G   1.00 M   1.911072 G   -25.38   -12.38

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:52:56
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.845985 G   -37.83   -24.83

   1.849 G    1.850 G 100.00 k   1.849981 G   -39.40   -26.40

   1.850 G    1.860 G 100.00 k   1.850570 G    19.70   -10.30

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:43:14

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.91 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.909450 G    19.62   -10.38

   1.910 G    1.911 G 100.00 k   1.910005 G   -40.63   -27.63

   1.911 G    1.920 G   1.00 M   1.913673 G   -38.50   -25.50

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:52:11

Ref  30 dBm

Offset  12.9 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848919 G   -23.82   -10.82

   1.849 G    1.850 G 100.00 k   1.849979 G   -32.41   -19.41

   1.850 G    1.860 G 100.00 k   1.853260 G     2.70   -27.30

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:44:45

Ref  30 dBm

Offset  12.9 dB
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3DB
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AVG

Center 1.91 GHz Span 20 MHz2 MHz/  
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-40
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.902420 G     2.53   -27.47

   1.910 G    1.911 G 100.00 k   1.910004 G   -34.22   -21.22

   1.911 G    1.920 G   1.00 M   1.911477 G   -24.75   -11.75

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:53:42
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 15MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.844149 G   -38.67   -25.67

   1.849 G    1.850 G 150.00 k   1.849989 G   -35.14   -22.14

   1.850 G    1.865 G 100.00 k   1.850840 G    21.22    -8.78

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:57:29

Ref  30 dBm

Offset  12.9 dB
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Center 1.9075 GHz Span 25 MHz2.5 MHz/  
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-40
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.909190 G    21.36    -8.64

   1.910 G    1.911 G 150.00 k   1.910006 G   -34.82   -21.82

   1.911 G    1.920 G   1.00 M   1.915662 G   -38.92   -25.92

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:06:26

Ref  30 dBm

Offset  12.9 dB
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AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848820 G   -26.21   -13.21

   1.849 G    1.850 G 150.00 k   1.849873 G   -33.52   -20.52

   1.850 G    1.865 G 100.00 k   1.863890 G     2.32   -27.68

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:59:00

Ref  30 dBm

Offset  12.9 dB
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Center 1.9075 GHz Span 25 MHz2.5 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.897940 G     2.72   -27.28

   1.910 G    1.911 G 150.00 k   1.910073 G   -33.74   -20.74

   1.911 G    1.920 G   1.00 M   1.911108 G   -26.47   -13.47

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:07:57
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 15MHz / 16QAM 

Lowest Band Edge / 1 RB  Highest Band Edge / 1 RB  

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.844185 G   -39.01   -26.01

   1.849 G    1.850 G 150.00 k   1.849999 G   -34.82   -21.82

   1.850 G    1.865 G 100.00 k   1.850810 G    19.82   -10.18

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:58:14

Ref  30 dBm

Offset  12.9 dB
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AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  
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-40
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.909205 G    20.54    -9.46

   1.910 G    1.911 G 150.00 k   1.910015 G   -34.70   -21.70

   1.911 G    1.920 G   1.00 M   1.915815 G   -38.41   -25.41

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:07:12

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB
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AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  
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-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848829 G   -25.71   -12.71

   1.849 G    1.850 G 150.00 k   1.849989 G   -32.70   -19.70

   1.850 G    1.865 G 100.00 k   1.864085 G     1.12   -28.88

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:59:45

Ref  30 dBm

Offset  12.9 dB
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LVL

3DB
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AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  
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-40
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.897415 G     1.62   -28.38

   1.910 G    1.911 G 150.00 k   1.910007 G   -33.26   -20.26

   1.911 G    1.920 G   1.00 M   1.911576 G   -25.32   -12.32

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:08:42
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 20MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  
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-40
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848964 G   -39.21   -26.21

   1.849 G    1.850 G 200.00 k   1.849986 G   -37.42   -24.42

   1.850 G    1.870 G 100.00 k   1.851100 G    21.35    -8.65

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  22:12:30

Ref  30 dBm

Offset  12.9 dB
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AVG

Center 1.905 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.908960 G    21.28    -8.72

   1.910 G    1.911 G 200.00 k   1.910008 G   -37.53   -24.53

   1.911 G    1.920 G   1.00 M   1.917804 G   -38.82   -25.82

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:21:26

Ref  30 dBm

Offset  12.9 dB
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3DB
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AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848838 G   -27.12   -14.12

   1.849 G    1.850 G 200.00 k   1.849941 G   -33.21   -20.21

   1.850 G    1.870 G 100.00 k   1.866960 G     2.04   -27.96

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  22:14:00

Ref  30 dBm

Offset  12.9 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 1.905 GHz Span 30 MHz3 MHz/  
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-40

-30
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.894660 G     1.65   -28.35

   1.910 G    1.911 G 200.00 k   1.910708 G   -34.57   -21.57

   1.911 G    1.920 G   1.00 M   1.913304 G   -27.37   -14.37

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:22:57
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 20MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.841899 G   -39.86   -26.86

   1.849 G    1.850 G 200.00 k   1.849999 G   -39.03   -26.03

   1.850 G    1.870 G 100.00 k   1.851100 G    19.90   -10.10

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  22:13:15

Ref  30 dBm

Offset  12.9 dB
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SGL

LVL
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AVG

Center 1.905 GHz Span 30 MHz3 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.908940 G    20.03    -9.97

   1.910 G    1.911 G 200.00 k   1.910004 G   -38.99   -25.99

   1.911 G    1.920 G   1.00 M   1.917858 G   -37.51   -24.51

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:22:12

Ref  30 dBm

Offset  12.9 dB
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3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848658 G   -26.74   -13.74

   1.849 G    1.850 G 200.00 k   1.849909 G   -32.52   -19.52

   1.850 G    1.870 G 100.00 k   1.866620 G     0.68   -29.32

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  22:14:46

Ref  30 dBm

Offset  12.9 dB
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LVL

3DB

*1

AVG

Center 1.905 GHz Span 30 MHz3 MHz/  
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-40
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.896000 G     0.39   -29.61

   1.910 G    1.911 G 200.00 k   1.910706 G   -33.55   -20.55

   1.911 G    1.920 G   1.00 M   1.912899 G   -26.53   -13.53

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:23:42
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LTE Band 4 / 1.4MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1RB 

  

Lowest Band Edge / Full RB  Highest Band Edge  / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.706 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708982 G   -28.94   -15.94

   1.709 G    1.710 G  20.00 k   1.709999 G   -23.72   -10.72

   1.710 G    1.712 G 100.00 k   1.710244 G    21.40    -8.60

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  22:31:13

Ref  30 dBm

Offset  12.9 dB
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*1

AVG

Center 1.759 GHz Span 12 MHz1.2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.753 G    1.755 G 100.00 k   1.754758 G    21.35    -8.65

   1.755 G    1.756 G  20.00 k   1.755001 G   -23.54   -10.54

   1.756 G    1.765 G   1.00 M   1.756045 G   -28.51   -15.51

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:40:10

Ref  30 dBm

Offset  12.9 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708937 G   -21.91    -8.91

   1.709 G    1.710 G  20.00 k   1.709997 G   -28.72   -15.72

   1.710 G    1.712 G 100.00 k   1.710950 G    12.85   -17.15

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  22:32:44
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.753 G    1.755 G 100.00 k   1.753858 G    12.79   -17.21

   1.755 G    1.756 G  20.00 k   1.755006 G   -30.69   -17.69

   1.756 G    1.765 G   1.00 M   1.756009 G   -23.94   -10.94

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:41:41
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LTE Band 4 / 1.4MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.706 GHz Span 12 MHz1.2 MHz/  
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-40

-30
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.709000 G   -30.79   -17.79

   1.709 G    1.710 G  20.00 k   1.709994 G   -25.38   -12.38

   1.710 G    1.712 G 100.00 k   1.710226 G    20.18    -9.82

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  22:31:58

Ref  30 dBm

Offset  12.9 dB
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Center 1.759 GHz Span 12 MHz1.2 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.753 G    1.755 G 100.00 k   1.754776 G    20.05    -9.95

   1.755 G    1.756 G  20.00 k   1.755008 G   -26.00   -13.00

   1.756 G    1.765 G   1.00 M   1.756000 G   -30.23   -17.23

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:40:56

Ref  30 dBm
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-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708991 G   -23.09   -10.09

   1.709 G    1.710 G  20.00 k   1.709999 G   -29.34   -16.34

   1.710 G    1.712 G 100.00 k   1.711120 G    12.37   -17.63

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  22:33:29
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.753 G    1.755 G 100.00 k   1.754696 G    12.11   -17.89

   1.755 G    1.756 G  20.00 k   1.755007 G   -30.96   -17.96

   1.756 G    1.765 G   1.00 M   1.756009 G   -25.60   -12.60
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LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:42:27
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LTE Band 4 / 3MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7065 GHz Span 13 MHz1.3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.709000 G   -29.77   -16.77

   1.709 G    1.710 G  30.00 k   1.709998 G   -21.79    -8.79

   1.710 G    1.713 G 100.00 k   1.710249 G    21.43    -8.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  22:46:15

Ref  30 dBm

Offset  12.9 dB
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Center 1.7585 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.752 G    1.755 G 100.00 k   1.754796 G    21.52    -8.48

   1.755 G    1.756 G  30.00 k   1.755024 G   -22.84    -9.84

   1.756 G    1.765 G   1.00 M   1.756000 G   -29.67   -16.67
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LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:55:13

Ref  30 dBm

Offset  12.9 dB
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Center 1.7065 GHz Span 13 MHz1.3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708955 G   -21.73    -8.73

   1.709 G    1.710 G  30.00 k   1.709987 G   -29.73   -16.73

   1.710 G    1.713 G 100.00 k   1.712250 G     8.81   -21.19

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  22:47:46

Ref  30 dBm
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Center 1.7585 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.752 G    1.755 G 100.00 k   1.753569 G     8.90   -21.10

   1.755 G    1.756 G  30.00 k   1.755006 G   -31.78   -18.78

   1.756 G    1.765 G   1.00 M   1.756909 G   -25.43   -12.43
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LIMIT CHECK   PASS_SPULIN_
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 3MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge /1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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LVL

3DB

*1

AVG

Center 1.7065 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708937 G   -31.18   -18.18

   1.709 G    1.710 G  30.00 k   1.709999 G   -23.39   -10.39

   1.710 G    1.713 G 100.00 k   1.710231 G    20.15    -9.85

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  22:47:00

Ref  30 dBm

Offset  12.9 dB
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Center 1.7585 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.752 G    1.755 G 100.00 k   1.754772 G    20.06    -9.94

   1.755 G    1.756 G  30.00 k   1.755001 G   -24.76   -11.76

   1.756 G    1.765 G   1.00 M   1.756027 G   -31.00   -18.00

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:55:58

Ref  30 dBm

Offset  12.9 dB
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Center 1.7065 GHz Span 13 MHz1.3 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708982 G   -20.46    -7.46

   1.709 G    1.710 G  30.00 k   1.709971 G   -30.58   -17.58

   1.710 G    1.713 G 100.00 k   1.710687 G     8.51   -21.49

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  22:48:31

Ref  30 dBm

Offset  12.9 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.752 G    1.755 G 100.00 k   1.754004 G     7.79   -22.21

   1.755 G    1.756 G  30.00 k   1.755013 G   -30.77   -17.77

   1.756 G    1.765 G   1.00 M   1.756081 G   -24.02   -11.02

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:57:29
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LTE Band 4 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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3DB

*1

AVG

Center 1.7075 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708973 G   -31.05   -18.05

   1.709 G    1.710 G  50.00 k   1.709983 G   -25.77   -12.77

   1.710 G    1.715 G 100.00 k   1.710340 G    21.28    -8.72
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LIMIT CHECK   PASS
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Date: 17.JUL.2014  23:01:16

Ref  30 dBm

Offset  12.9 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.750 G    1.755 G 100.00 k   1.754680 G    21.12    -8.88

   1.755 G    1.756 G  50.00 k   1.755010 G   -28.39   -15.39

   1.756 G    1.765 G   1.00 M   1.756081 G   -30.47   -17.47

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:10:14

Ref  30 dBm

Offset  12.9 dB
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Center 1.7075 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708865 G   -23.20   -10.20

   1.709 G    1.710 G  50.00 k   1.709986 G   -31.46   -18.46

   1.710 G    1.715 G 100.00 k   1.712730 G     7.00   -23.00

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  23:02:47

Ref  30 dBm

Offset  12.9 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.750 G    1.755 G 100.00 k   1.751685 G     6.62   -23.38

   1.755 G    1.756 G  50.00 k   1.755012 G   -34.18   -21.18

   1.756 G    1.765 G   1.00 M   1.758682 G   -26.57   -13.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 5MHz / 16QAM 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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LVL

3DB

*1

AVG

Center 1.7075 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708955 G   -31.87   -18.87

   1.709 G    1.710 G  50.00 k   1.709999 G   -28.12   -15.12

   1.710 G    1.715 G 100.00 k   1.710325 G    20.11    -9.89

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  23:02:02

Ref  30 dBm

Offset  12.9 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.750 G    1.755 G 100.00 k   1.754670 G    20.03    -9.97

   1.755 G    1.756 G  50.00 k   1.755003 G   -29.97   -16.97

   1.756 G    1.765 G   1.00 M   1.756000 G   -31.75   -18.75

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_
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Ref  30 dBm
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Center 1.7075 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708847 G   -21.65    -8.65

   1.709 G    1.710 G  50.00 k   1.709988 G   -31.30   -18.30

   1.710 G    1.715 G 100.00 k   1.712780 G     5.65   -24.35

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  23:03:33

Ref  30 dBm

Offset  12.9 dB
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-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.750 G    1.755 G 100.00 k   1.752165 G     5.56   -24.44

   1.755 G    1.756 G  50.00 k   1.755015 G   -33.41   -20.41

   1.756 G    1.765 G   1.00 M   1.756027 G   -25.74   -12.74

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:12:34
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LTE Band 4 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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3DB
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Center 1.71 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.709000 G   -31.54   -18.54

   1.709 G    1.710 G 100.00 k   1.709986 G   -34.86   -21.86

   1.710 G    1.720 G 100.00 k   1.710550 G    21.11    -8.89

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Ref  30 dBm
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Center 1.755 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.745 G    1.755 G 100.00 k   1.754460 G    21.48    -8.52

   1.755 G    1.756 G 100.00 k   1.755010 G   -36.01   -23.01

   1.756 G    1.765 G   1.00 M   1.756009 G   -32.04   -19.04

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:25:19

Ref  30 dBm
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SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.71 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708730 G   -24.97   -11.97

   1.709 G    1.710 G 100.00 k   1.709998 G   -33.39   -20.39

   1.710 G    1.720 G 100.00 k   1.716390 G     3.79   -26.21

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  23:17:53

Ref  30 dBm

Offset  12.9 dB
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Center 1.755 GHz Span 20 MHz2 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.745 G    1.755 G 100.00 k   1.747600 G     3.68   -26.32

   1.755 G    1.756 G 100.00 k   1.755116 G   -36.83   -23.83

   1.756 G    1.765 G   1.00 M   1.762966 G   -28.74   -15.74

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:26:50
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LTE Band 4 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.71 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708883 G   -32.90   -19.90

   1.709 G    1.710 G 100.00 k   1.709994 G   -36.29   -23.29

   1.710 G    1.720 G 100.00 k   1.710560 G    19.67   -10.33

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  23:17:07

Ref  30 dBm

Offset  12.9 dB
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Center 1.755 GHz Span 20 MHz2 MHz/  
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-40

-30
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.745 G    1.755 G 100.00 k   1.754450 G    20.23    -9.77

   1.755 G    1.756 G 100.00 k   1.755006 G   -36.92   -23.92

   1.756 G    1.765 G   1.00 M   1.756045 G   -32.83   -19.83

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:26:05

Ref  30 dBm

Offset  12.9 dB
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Center 1.71 GHz Span 20 MHz2 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708991 G   -24.44   -11.44

   1.709 G    1.710 G 100.00 k   1.709998 G   -32.92   -19.92

   1.710 G    1.720 G 100.00 k   1.718590 G     2.84   -27.16

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  23:18:38

Ref  30 dBm

Offset  12.9 dB
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Center 1.755 GHz Span 20 MHz2 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.745 G    1.755 G 100.00 k   1.750900 G     2.65   -27.35

   1.755 G    1.756 G 100.00 k   1.755005 G   -35.57   -22.57

   1.756 G    1.765 G   1.00 M   1.756027 G   -27.77   -14.77

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:27:36
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LTE Band 4 / 15MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.7125 GHz Span 25 MHz2.5 MHz/  
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-30
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708973 G   -31.46   -18.46

   1.709 G    1.710 G 150.00 k   1.709969 G   -32.01   -19.01

   1.710 G    1.725 G 100.00 k   1.710840 G    21.41    -8.59

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  23:31:24

Ref  30 dBm

Offset  12.9 dB
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Center 1.7525 GHz Span 25 MHz2.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.740 G    1.755 G 100.00 k   1.754190 G    21.49    -8.51

   1.755 G    1.756 G 150.00 k   1.755004 G   -30.95   -17.95

   1.756 G    1.765 G   1.00 M   1.756000 G   -31.07   -18.07

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:40:22

Ref  30 dBm

Offset  12.9 dB
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Center 1.7125 GHz Span 25 MHz2.5 MHz/  
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-40
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708964 G   -25.69   -12.69

   1.709 G    1.710 G 150.00 k   1.709888 G   -33.08   -20.08

   1.710 G    1.725 G 100.00 k   1.720425 G     2.27   -27.73

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  23:32:55

Ref  30 dBm

Offset  12.9 dB
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Center 1.7525 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.740 G    1.755 G 100.00 k   1.751595 G     2.24   -27.76

   1.755 G    1.756 G 150.00 k   1.755020 G   -37.27   -24.27

   1.756 G    1.765 G   1.00 M   1.756873 G   -30.86   -17.86

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:41:52
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 15MHz / 16QAM 

Lowest Band Edge / 1 RB  Highest Band Edge / 1 RB  

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 
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LVL

3DB

*1

AVG

Center 1.7125 GHz Span 25 MHz2.5 MHz/  
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-40
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708910 G   -32.44   -19.44

   1.709 G    1.710 G 150.00 k   1.709992 G   -32.14   -19.14

   1.710 G    1.725 G 100.00 k   1.710855 G    20.03    -9.97

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  23:32:09

Ref  30 dBm

Offset  12.9 dB
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Center 1.7525 GHz Span 25 MHz2.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.740 G    1.755 G 100.00 k   1.754190 G    20.25    -9.75

   1.755 G    1.756 G 150.00 k   1.755005 G   -32.42   -19.42

   1.756 G    1.765 G   1.00 M   1.756000 G   -32.30   -19.30

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:41:07

Ref  30 dBm

Offset  12.9 dB
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Center 1.7125 GHz Span 25 MHz2.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708982 G   -26.23   -13.23

   1.709 G    1.710 G 150.00 k   1.709975 G   -33.30   -20.30

   1.710 G    1.725 G 100.00 k   1.720710 G     1.35   -28.65

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  23:33:40

Ref  30 dBm

Offset  12.9 dB
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Center 1.7525 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.740 G    1.755 G 100.00 k   1.749420 G     1.45   -28.55

   1.755 G    1.756 G 150.00 k   1.755019 G   -35.18   -22.18

   1.756 G    1.765 G   1.00 M   1.756225 G   -28.72   -15.72

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:42:38
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 20MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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3DB

*1

AVG

Center 1.715 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.709000 G   -31.93   -18.93

   1.709 G    1.710 G 200.00 k   1.709983 G   -33.10   -20.10

   1.710 G    1.730 G 100.00 k   1.711080 G    21.46    -8.54

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  23:46:26

Ref  30 dBm

Offset  12.9 dB
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Center 1.75 GHz Span 30 MHz3 MHz/  
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.735 G    1.755 G 100.00 k   1.753940 G    21.26    -8.74

   1.755 G    1.756 G 200.00 k   1.755001 G   -32.97   -19.97

   1.756 G    1.765 G   1.00 M   1.756027 G   -31.55   -18.55

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:55:24

Ref  30 dBm

Offset  12.9 dB
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Center 1.715 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708757 G   -26.96   -13.96

   1.709 G    1.710 G 200.00 k   1.709930 G   -32.68   -19.68

   1.710 G    1.730 G 100.00 k   1.724880 G     1.11   -28.89

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  23:47:57

Ref  30 dBm

Offset  12.9 dB
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Center 1.75 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.735 G    1.755 G 100.00 k   1.751860 G     0.96   -29.04

   1.755 G    1.756 G 200.00 k   1.755120 G   -36.81   -23.81

   1.756 G    1.765 G   1.00 M   1.756054 G   -31.57   -18.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:56:54
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 20MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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LVL

3DB

*1

AVG

Center 1.715 GHz Span 30 MHz3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708901 G   -33.62   -20.62

   1.709 G    1.710 G 200.00 k   1.709994 G   -34.40   -21.40

   1.710 G    1.730 G 100.00 k   1.711060 G    20.04    -9.96

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  23:47:11

Ref  30 dBm
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Center 1.75 GHz Span 30 MHz3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.735 G    1.755 G 100.00 k   1.753940 G    19.93   -10.07

   1.755 G    1.756 G 200.00 k   1.755028 G   -34.65   -21.65

   1.756 G    1.765 G   1.00 M   1.756054 G   -33.41   -20.41
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LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:56:09

Ref  30 dBm
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Center 1.715 GHz Span 30 MHz3 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.700 G    1.709 G   1.00 M   1.708838 G   -27.21   -14.21

   1.709 G    1.710 G 200.00 k   1.709806 G   -33.12   -20.12

   1.710 G    1.730 G 100.00 k   1.723540 G     0.21   -29.79
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LIMIT CHECK   PASS
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Date: 17.JUL.2014  23:48:42

Ref  30 dBm

Offset  12.9 dB
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Center 1.75 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.735 G    1.755 G 100.00 k   1.750600 G    -0.21   -30.21

   1.755 G    1.756 G 200.00 k   1.755019 G   -34.45   -21.45

   1.756 G    1.765 G   1.00 M   1.756243 G   -29.58   -16.58
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LIMIT CHECK   PASS_SPULIN_
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LTE Band 5 / 1.4MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1RB 

  

Lowest Band Edge / Full RB  Highest Band Edge  / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB
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Center 820.5 MHz Span 11 MHz1.1 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.992000 M   -47.37   -34.37

 823.000 M  824.000 M  20.00 k 823.998000 M   -23.86   -10.86

 824.000 M  826.000 M 100.00 k 824.238000 M    21.46    -8.54
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LIMIT CHECK   PASS
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Date: 18.JUL.2014  00:04:10

Ref  30 dBm
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Center 853.5 MHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 847.000 M  849.000 M 100.00 k 848.736000 M    21.28    -8.72

 849.000 M  850.000 M  20.00 k 849.008000 M   -23.61   -10.61

 850.000 M  860.000 M 100.00 k 850.000000 M   -47.28   -34.28

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:14:50

Ref  30 dBm

Offset  12.4 dB
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Center 820.5 MHz Span 11 MHz1.1 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 823.000000 M   -32.71   -19.71

 823.000 M  824.000 M  20.00 k 823.999000 M   -28.04   -15.04

 824.000 M  826.000 M 100.00 k 824.280000 M    12.77   -17.23

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:05:41

Ref  30 dBm

Offset  12.4 dB
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Center 853.5 MHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 847.000 M  849.000 M 100.00 k 847.836000 M    12.85   -17.15

 849.000 M  850.000 M  20.00 k 849.007000 M   -27.66   -14.66

 850.000 M  860.000 M 100.00 k 850.010000 M   -32.64   -19.64

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:13:16
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 1.4MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 820.5 MHz Span 11 MHz1.1 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.976000 M   -48.13   -35.13

 823.000 M  824.000 M  20.00 k 823.988000 M   -25.26   -12.26

 824.000 M  826.000 M 100.00 k 824.230000 M    19.93   -10.07

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:04:55

Ref  30 dBm

Offset  12.4 dB
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Center 853.5 MHz Span 13 MHz1.3 MHz/  
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-20

-10

0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 847.000 M  849.000 M 100.00 k 848.736000 M    20.07    -9.93

 849.000 M  850.000 M  20.00 k 849.003000 M   -25.56   -12.56

 850.000 M  860.000 M 100.00 k 850.510000 M   -47.27   -34.27

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:15:37

Ref  30 dBm

Offset  12.4 dB
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Center 820.5 MHz Span 11 MHz1.1 MHz/  
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-30
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 823.000000 M   -32.88   -19.88

 823.000 M  824.000 M  20.00 k 823.984000 M   -27.62   -14.62

 824.000 M  826.000 M 100.00 k 824.766000 M    11.63   -18.37

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:06:26

Ref  30 dBm

Offset  12.4 dB
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AVG

Center 853.5 MHz Span 13 MHz1.3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 847.000 M  849.000 M 100.00 k 848.580000 M    11.80   -18.20

 849.000 M  850.000 M  20.00 k 849.007000 M   -28.38   -15.38

 850.000 M  860.000 M 100.00 k 850.020000 M   -32.67   -19.67

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:14:03
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 3MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 821 MHz Span 12 MHz1.2 MHz/  
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-40

-30
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-10

0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.992000 M   -42.02   -29.02

 823.000 M  824.000 M  30.00 k 823.988000 M   -21.63    -8.63

 824.000 M  827.000 M 100.00 k 824.237000 M    21.47    -8.53

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:19:40

Ref  30 dBm

Offset  12.4 dB
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Center 853 MHz Span 14 MHz1.4 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 846.000 M  849.000 M 100.00 k 848.712000 M    21.51    -8.49

 849.000 M  850.000 M  30.00 k 849.003000 M   -22.23    -9.23

 850.000 M  860.000 M 100.00 k 850.030000 M   -38.24   -25.24

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:29:46

Ref  30 dBm

Offset  12.4 dB
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Center 821 MHz Span 12 MHz1.2 MHz/  
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-40
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-10

0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.832000 M   -28.80   -15.80

 823.000 M  824.000 M  30.00 k 823.988000 M   -28.84   -15.84

 824.000 M  827.000 M 100.00 k 824.726000 M     8.84   -21.16

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:21:17

Ref  30 dBm

Offset  12.4 dB
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AVG

Center 853 MHz Span 14 MHz1.4 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 846.000 M  849.000 M 100.00 k 847.968000 M     9.08   -20.92

 849.000 M  850.000 M  30.00 k 849.008000 M   -28.03   -15.03

 850.000 M  860.000 M 100.00 k 850.150000 M   -27.93   -14.93

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:31:27
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 3MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge /1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 821 MHz Span 12 MHz1.2 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.992000 M   -41.74   -28.74

 823.000 M  824.000 M  30.00 k 823.999000 M   -22.48    -9.48

 824.000 M  827.000 M 100.00 k 824.207000 M    19.73   -10.27

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:20:28

Ref  30 dBm

Offset  12.4 dB
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AVG

Center 853 MHz Span 14 MHz1.4 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 846.000 M  849.000 M 100.00 k 848.709000 M    19.92   -10.08

 849.000 M  850.000 M  30.00 k 849.001000 M   -24.63   -11.63

 850.000 M  860.000 M 100.00 k 850.000000 M   -39.93   -26.93

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:30:36

Ref  30 dBm

Offset  12.4 dB
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*1

AVG

Center 821 MHz Span 12 MHz1.2 MHz/  
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-50

-40
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-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.920000 M   -27.66   -14.66

 823.000 M  824.000 M  30.00 k 823.981000 M   -28.87   -15.87

 824.000 M  827.000 M 100.00 k 824.609000 M     7.84   -22.16

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:22:05

Ref  30 dBm

Offset  12.4 dB
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LVL

3DB
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AVG

Center 853 MHz Span 14 MHz1.4 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 846.000 M  849.000 M 100.00 k 848.115000 M     7.80   -22.20

 849.000 M  850.000 M  30.00 k 849.003000 M   -28.87   -15.87

 850.000 M  860.000 M 100.00 k 850.150000 M   -28.23   -15.23

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:32:17
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 822 MHz Span 14 MHz1.4 MHz/  
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-40

-30
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.224000 M   -41.98   -28.98

 823.000 M  824.000 M  50.00 k 823.999000 M   -26.29   -13.29

 824.000 M  829.000 M 100.00 k 824.335000 M    21.01    -8.99

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:36:43

Ref  30 dBm

Offset  12.4 dB
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3DB

*1

AVG

Center 852 MHz Span 16 MHz1.6 MHz/  

-60

-50

-40

-30
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 844.000 M  849.000 M 100.00 k 848.605000 M    21.98    -8.02

 849.000 M  850.000 M  50.00 k 849.011000 M   -28.92   -15.92

 850.000 M  860.000 M 100.00 k 850.790000 M   -38.40   -25.40

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:47:33

Ref  30 dBm

Offset  12.4 dB
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Center 822 MHz Span 14 MHz1.4 MHz/  
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-40
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-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.920000 M   -30.19   -17.19

 823.000 M  824.000 M  50.00 k 823.996000 M   -29.12   -16.12

 824.000 M  829.000 M 100.00 k 825.515000 M     6.59   -23.41

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:38:26

Ref  30 dBm

Offset  12.4 dB
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3DB
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AVG

Center 852 MHz Span 16 MHz1.6 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 844.000 M  849.000 M 100.00 k 846.680000 M     6.78   -23.22

 849.000 M  850.000 M  50.00 k 849.013000 M   -29.81   -16.81

 850.000 M  860.000 M 100.00 k 850.010000 M   -29.07   -16.07

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:49:21
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 5MHz / 16QAM 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 822 MHz Span 14 MHz1.4 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.144000 M   -41.77   -28.77

 823.000 M  824.000 M  50.00 k 823.988000 M   -29.00   -16.00

 824.000 M  829.000 M 100.00 k 824.330000 M    19.58   -10.42

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:37:35

Ref  30 dBm

Offset  12.4 dB
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Center 852 MHz Span 16 MHz1.6 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 844.000 M  849.000 M 100.00 k 848.585000 M    20.08    -9.92

 849.000 M  850.000 M  50.00 k 849.002000 M   -29.91   -16.91

 850.000 M  860.000 M 100.00 k 850.820000 M   -40.32   -27.32

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:48:27

Ref  30 dBm

Offset  12.4 dB
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Center 822 MHz Span 14 MHz1.4 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 823.000000 M   -28.84   -15.84

 823.000 M  824.000 M  50.00 k 823.988000 M   -28.88   -15.88

 824.000 M  829.000 M 100.00 k 824.530000 M     5.59   -24.41

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  00:39:18

Ref  30 dBm

Offset  12.4 dB
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Center 852 MHz Span 16 MHz1.6 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 844.000 M  849.000 M 100.00 k 844.275000 M     5.49   -24.51

 849.000 M  850.000 M  50.00 k 849.011000 M   -30.75   -17.75

 850.000 M  860.000 M 100.00 k 850.060000 M   -29.65   -16.65

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:50:15
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB

 

SPUEM
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LVL

3DB

*1

AVG

Center 824.5 MHz Span 19 MHz1.9 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 820.240000 M   -42.99   -29.99

 823.000 M  824.000 M 100.00 k 823.993000 M   -39.25   -26.25

 824.000 M  834.000 M 100.00 k 824.580000 M    20.60    -9.40

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  01:05:11

Ref  30 dBm

Offset  12.4 dB
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Center 849.5 MHz Span 21 MHz2.1 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 839.000 M  849.000 M 100.00 k 848.290000 M    21.58    -8.42

 849.000 M  850.000 M 100.00 k 849.007000 M   -39.83   -26.83

 850.000 M  860.000 M 100.00 k 852.800000 M   -40.50   -27.50

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  01:17:04

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 824.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.920000 M   -32.23   -19.23

 823.000 M  824.000 M 100.00 k 823.946000 M   -30.84   -17.84

 824.000 M  834.000 M 100.00 k 825.660000 M     3.53   -26.47

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  01:07:12

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 849.5 MHz Span 21 MHz2.1 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 839.000 M  849.000 M 100.00 k 840.150000 M     4.36   -25.64

 849.000 M  850.000 M 100.00 k 849.066000 M   -31.34   -18.34

 850.000 M  860.000 M 100.00 k 850.040000 M   -32.09   -19.09

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  01:18:57
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 824.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 820.144000 M   -42.73   -29.73

 823.000 M  824.000 M 100.00 k 823.998000 M   -40.27   -27.27

 824.000 M  834.000 M 100.00 k 824.570000 M    19.48   -10.52

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  01:06:15

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 849.5 MHz Span 21 MHz2.1 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 839.000 M  849.000 M 100.00 k 848.250000 M    19.86   -10.14

 849.000 M  850.000 M 100.00 k 849.002000 M   -41.40   -28.40

 850.000 M  860.000 M 100.00 k 852.810000 M   -42.33   -29.33

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  01:18:01

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 824.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.992000 M   -30.32   -17.32

 823.000 M  824.000 M 100.00 k 823.960000 M   -30.01   -17.01

 824.000 M  834.000 M 100.00 k 825.110000 M     3.01   -26.99

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  01:08:08

Ref  30 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 849.5 MHz Span 21 MHz2.1 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 839.000 M  849.000 M 100.00 k 839.960000 M     3.44   -26.56

 849.000 M  850.000 M 100.00 k 849.211000 M   -32.01   -19.01

 850.000 M  860.000 M 100.00 k 850.070000 M   -32.28   -19.28

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  01:19:53
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.49 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490469 G   -44.30   -19.30

   2.490 G    2.496 G   1.00 M   2.495821 G   -37.77   -24.77

   2.496 G    2.505 G 100.00 k   2.500320 G    21.29    -8.71

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.SEP.2014  10:49:40

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.58 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.565 G    2.570 G 100.00 k   2.569660 G    21.47    -8.53

   2.570 G    2.571 G  50.00 k   2.570004 G   -20.69   -10.69

   2.571 G    2.575 G   1.00 M   2.571658 G   -28.85   -18.85

   2.575 G    2.576 G   1.00 M   2.575954 G   -42.13   -29.13

   2.576 G    2.595 G   1.00 M   2.578270 G   -40.65   -15.65

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.SEP.2014  10:54:18

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.49 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490485 G   -39.75   -14.75

   2.490 G    2.496 G   1.00 M   2.495978 G   -23.22   -10.22

   2.496 G    2.505 G 100.00 k   2.502286 G     6.36   -23.64

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.SEP.2014  10:51:59

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.58 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.565 G    2.570 G 100.00 k   2.567425 G     6.97   -23.03

   2.570 G    2.571 G  50.00 k   2.570004 G   -25.67   -15.67

   2.571 G    2.575 G   1.00 M   2.571072 G   -17.04    -7.04

   2.575 G    2.576 G   1.00 M   2.575171 G   -31.41   -18.41

   2.576 G    2.595 G   1.00 M   2.576076 G   -31.49    -6.49

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.SEP.2014  10:56:37
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 5MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.49 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490492 G   -44.52   -19.52

   2.490 G    2.496 G   1.00 M   2.495926 G   -39.44   -26.44

   2.496 G    2.505 G 100.00 k   2.500338 G    19.88   -10.12

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.SEP.2014  10:50:49

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.58 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.565 G    2.570 G 100.00 k   2.569678 G    20.47    -9.53

   2.570 G    2.571 G  50.00 k   2.570005 G   -21.93   -11.93

   2.571 G    2.575 G   1.00 M   2.571516 G   -31.27   -21.27

   2.575 G    2.576 G   1.00 M   2.575982 G   -42.49   -29.49

   2.576 G    2.595 G   1.00 M   2.578270 G   -41.73   -16.73

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.SEP.2014  10:55:27

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.49 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490492 G   -40.50   -15.50

   2.490 G    2.496 G   1.00 M   2.495995 G   -25.99   -12.99

   2.496 G    2.505 G 100.00 k   2.501593 G     5.39   -24.61

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 26.SEP.2014  10:53:08

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.58 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.565 G    2.570 G 100.00 k   2.568472 G     5.83   -24.17

   2.570 G    2.571 G  50.00 k   2.570014 G   -28.33   -18.33

   2.571 G    2.575 G   1.00 M   2.571074 G   -19.82    -9.82

   2.575 G    2.576 G   1.00 M   2.575006 G   -30.21   -17.21

   2.576 G    2.595 G   1.00 M   2.576010 G   -31.83    -6.83

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 26.SEP.2014  10:57:46
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4925 GHz Span 35 MHz3.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.483285 G   -44.19   -19.19

   2.490 G    2.496 G   1.00 M   2.495874 G   -34.45   -21.45

   2.496 G    2.510 G 100.00 k   2.500571 G    21.59    -8.41

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:56:12

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5775 GHz Span 35 MHz3.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.560 G    2.570 G 100.00 k   2.569420 G    21.88    -8.12

   2.570 G    2.571 G 100.00 k   2.570016 G   -36.17   -26.17

   2.571 G    2.575 G   1.00 M   2.573652 G   -33.71   -23.71

   2.575 G    2.580 G   1.00 M   2.578285 G   -38.79   -25.79

   2.580 G    2.595 G   1.00 M   2.587110 G   -43.02   -18.02

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  10:08:15

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4925 GHz Span 35 MHz3.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490461 G   -33.46    -8.46

   2.490 G    2.496 G   1.00 M   2.495890 G   -22.74    -9.74

   2.496 G    2.510 G 100.00 k   2.503889 G     3.63   -26.37

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:58:10

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5775 GHz Span 35 MHz3.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.560 G    2.570 G 100.00 k   2.562450 G     3.61   -26.39

   2.570 G    2.571 G 100.00 k   2.570057 G   -32.06   -22.06

   2.571 G    2.575 G   1.00 M   2.571028 G   -23.39   -13.39

   2.575 G    2.580 G   1.00 M   2.577750 G   -24.69   -11.69

   2.580 G    2.595 G   1.00 M   2.580015 G   -33.85    -8.85

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  10:07:43
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4925 GHz Span 35 MHz3.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.482866 G   -44.46   -19.46

   2.490 G    2.496 G   1.00 M   2.495918 G   -32.87   -19.87

   2.496 G    2.510 G 100.00 k   2.500592 G    20.30    -9.70

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:55:38

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5775 GHz Span 35 MHz3.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.560 G    2.570 G 100.00 k   2.569420 G    20.60    -9.40

   2.570 G    2.571 G 100.00 k   2.570010 G   -37.64   -27.64

   2.571 G    2.575 G   1.00 M   2.573800 G   -34.51   -24.51

   2.575 G    2.580 G   1.00 M   2.578255 G   -39.68   -26.68

   2.580 G    2.595 G   1.00 M   2.587110 G   -43.02   -18.02

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  10:08:42

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4925 GHz Span 35 MHz3.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490469 G   -33.17    -8.17

   2.490 G    2.496 G   1.00 M   2.495810 G   -24.09   -11.09

   2.496 G    2.510 G 100.00 k   2.504246 G     2.24   -27.76

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:54:26

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5775 GHz Span 35 MHz3.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.560 G    2.570 G 100.00 k   2.563500 G     2.60   -27.40

   2.570 G    2.571 G 100.00 k   2.570112 G   -33.30   -23.30

   2.571 G    2.575 G   1.00 M   2.571092 G   -24.36   -14.36

   2.575 G    2.580 G   1.00 M   2.575055 G   -26.02   -13.02

   2.580 G    2.595 G   1.00 M   2.580060 G   -32.75    -7.75

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  10:07:02
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LTE Band 7 / 15MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.495 GHz Span 40 MHz4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.487439 G   -40.56   -15.56

   2.490 G    2.496 G   1.00 M   2.493951 G   -35.62   -22.62

   2.496 G    2.515 G 100.00 k   2.500807 G    21.55    -8.45

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:35:51

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.575 GHz Span 40 MHz4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.555 G    2.570 G 100.00 k   2.569160 G    21.76    -8.24

   2.570 G    2.571 G 150.00 k   2.570006 G   -32.05   -22.05

   2.571 G    2.575 G   1.00 M   2.571020 G   -36.10   -26.10

   2.575 G    2.585 G   1.00 M   2.575710 G   -35.37   -22.37

   2.585 G    2.595 G   1.00 M   2.594050 G   -44.18   -19.18

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  09:48:36

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.495 GHz Span 40 MHz4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490407 G   -28.27    -3.27

   2.490 G    2.496 G   1.00 M   2.495920 G   -24.32   -11.32

   2.496 G    2.515 G 100.00 k   2.508036 G     1.45   -28.55

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:39:15

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.575 GHz Span 40 MHz4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.555 G    2.570 G 100.00 k   2.557895 G     2.26   -27.74

   2.570 G    2.571 G 150.00 k   2.570018 G   -32.57   -22.57

   2.571 G    2.575 G   1.00 M   2.571400 G   -25.75   -15.75

   2.575 G    2.585 G   1.00 M   2.581140 G   -26.18   -13.18

   2.585 G    2.595 G   1.00 M   2.585080 G   -36.28   -11.28

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  09:45:07
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 15MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.495 GHz Span 40 MHz4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.487322 G   -42.19   -17.19

   2.490 G    2.496 G   1.00 M   2.494001 G   -33.50   -20.50

   2.496 G    2.515 G 100.00 k   2.500826 G    20.06    -9.94

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:36:37

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.575 GHz Span 40 MHz4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.555 G    2.570 G 100.00 k   2.569160 G    20.72    -9.28

   2.570 G    2.571 G 150.00 k   2.570006 G   -32.21   -22.21

   2.571 G    2.575 G   1.00 M   2.571052 G   -37.05   -27.05

   2.575 G    2.585 G   1.00 M   2.575730 G   -37.73   -24.73

   2.585 G    2.595 G   1.00 M   2.587780 G   -43.99   -18.99

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  09:47:40

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.495 GHz Span 40 MHz4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490454 G   -30.05    -5.05

   2.490 G    2.496 G   1.00 M   2.495871 G   -25.54   -12.54

   2.496 G    2.515 G 100.00 k   2.510715 G     0.68   -29.32

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:37:23

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.575 GHz Span 40 MHz4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.555 G    2.570 G 100.00 k   2.559500 G     1.10   -28.90

   2.570 G    2.571 G 150.00 k   2.570031 G   -33.12   -23.12

   2.571 G    2.575 G   1.00 M   2.571752 G   -26.32   -16.32

   2.575 G    2.585 G   1.00 M   2.575010 G   -27.41   -14.41

   2.585 G    2.595 G   1.00 M   2.585270 G   -35.68   -10.68

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  09:46:29



 

 SPORTON INTERNATIONAL INC. Page Number : A127 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 10, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 20MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4975 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.483339 G   -42.94   -17.94

   2.490 G    2.496 G   1.00 M   2.492189 G   -38.10   -25.10

   2.496 G    2.520 G 100.00 k   2.501100 G    22.27    -7.73

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:25:40

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5725 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.550 G    2.570 G 100.00 k   2.568920 G    21.58    -8.42

   2.570 G    2.571 G 200.00 k   2.570001 G   -36.80   -26.80

   2.571 G    2.575 G   1.00 M   2.571032 G   -37.60   -27.60

   2.575 G    2.590 G   1.00 M   2.577865 G   -36.45   -23.45

   2.590 G    2.595 G   1.00 M   2.594565 G   -44.30   -19.30

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  09:28:41

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4975 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490492 G   -31.95    -6.95

   2.490 G    2.496 G   1.00 M   2.495810 G   -28.90   -15.90

   2.496 G    2.520 G 100.00 k   2.514948 G    -0.67   -30.67

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:33:12

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5725 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.550 G    2.570 G 100.00 k   2.555480 G     0.19   -29.81

   2.570 G    2.571 G 200.00 k   2.570146 G   -34.87   -24.87

   2.571 G    2.575 G   1.00 M   2.571988 G   -28.30   -18.30

   2.575 G    2.590 G   1.00 M   2.575180 G   -29.35   -16.35

   2.590 G    2.595 G   1.00 M   2.590015 G   -43.42   -18.42

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  09:26:20
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 20MHz / 16QAM 

Lowest Band Edge /1 RB  Highest Band Edge / 1RB 

  

Lowest Band Edge  / Full RB Highest Band Edge  / Full RB 

  

  

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4975 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.483324 G   -43.36   -18.36

   2.490 G    2.496 G   1.00 M   2.492029 G   -37.87   -24.87

   2.496 G    2.520 G 100.00 k   2.501100 G    21.59    -8.41

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:25:02

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5725 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.550 G    2.570 G 100.00 k   2.568900 G    20.51    -9.49

   2.570 G    2.571 G 200.00 k   2.570011 G   -36.63   -26.63

   2.571 G    2.575 G   1.00 M   2.571012 G   -37.90   -27.90

   2.575 G    2.590 G   1.00 M   2.577700 G   -38.33   -25.33

   2.590 G    2.595 G   1.00 M   2.594715 G   -44.17   -19.17

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  09:27:49

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4975 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490469 G   -31.66    -6.66

   2.490 G    2.496 G   1.00 M   2.495758 G   -28.51   -15.51

   2.496 G    2.520 G 100.00 k   2.517168 G    -1.33   -31.33

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 30.OCT.2014  09:33:49

Ref  30 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5725 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.550 G    2.570 G 100.00 k   2.553640 G    -0.96   -30.96

   2.570 G    2.571 G 200.00 k   2.570920 G   -33.86   -23.86

   2.571 G    2.575 G   1.00 M   2.571480 G   -27.29   -17.29

   2.575 G    2.590 G   1.00 M   2.576260 G   -28.80   -15.80

   2.590 G    2.595 G   1.00 M   2.590025 G   -42.82   -17.82

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 30.OCT.2014  09:27:16
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 FCC RF Test Report 
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LTE Band 13 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 774.988000 M   -63.23   -28.23

 775.000 M  776.900 M 100.00 k 776.898100 M   -31.23   -18.23

 776.900 M  777.000 M  30.00 k 776.992500 M   -25.10   -12.10

 777.000 M  787.000 M 100.00 k 777.350000 M    20.71    -9.29

 787.000 M  787.100 M  30.00 k 787.056400 M   -56.77   -43.77

 787.100 M  793.000 M 100.00 k 789.224000 M   -50.84   -37.84

 793.000 M  806.000 M   6.25 k 793.637000 M   -66.42   -31.42

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:47:13

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 774.892000 M   -66.01   -31.01

 775.000 M  776.900 M 100.00 k 776.844900 M   -51.14   -38.14

 776.900 M  777.000 M  30.00 k 776.981000 M   -56.53   -43.53

 777.000 M  787.000 M 100.00 k 786.650000 M    21.05    -8.95

 787.000 M  787.100 M  30.00 k 787.000500 M   -24.82   -11.82

 787.100 M  793.000 M 100.00 k 787.100000 M   -28.40   -15.40

 793.000 M  806.000 M   6.25 k 793.130000 M   -65.98   -30.98

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:51:09

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 774.868000 M   -47.23   -12.23

 775.000 M  776.900 M 100.00 k 776.900000 M   -29.25   -16.25

 776.900 M  777.000 M  30.00 k 776.984000 M   -32.61   -19.61

 777.000 M  787.000 M 100.00 k 779.830000 M     6.63   -23.37

 787.000 M  787.100 M  30.00 k 787.098700 M   -50.75   -37.75

 787.100 M  793.000 M 100.00 k 787.135400 M   -45.10   -32.10

 793.000 M  806.000 M   6.25 k 793.533000 M   -65.78   -30.78

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:38:17

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 774.748000 M   -57.40   -22.40

 775.000 M  776.900 M 100.00 k 776.867700 M   -44.08   -31.08

 776.900 M  777.000 M  30.00 k 776.910800 M   -49.38   -36.38

 777.000 M  787.000 M 100.00 k 782.420000 M     6.72   -23.28

 787.000 M  787.100 M  30.00 k 787.007100 M   -30.12   -17.12

 787.100 M  793.000 M 100.00 k 787.100000 M   -28.39   -15.39

 793.000 M  806.000 M   6.25 k 793.039000 M   -61.36   -26.36

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:59:57
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 13 / 5MHz / 16QAM 

Lowest Band Edge /1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 774.988000 M   -62.75   -27.75

 775.000 M  776.900 M 100.00 k 776.898100 M   -31.66   -18.66

 776.900 M  777.000 M  30.00 k 776.999300 M   -26.00   -13.00

 777.000 M  787.000 M 100.00 k 777.310000 M    19.85   -10.15

 787.000 M  787.100 M  30.00 k 787.004000 M   -56.90   -43.90

 787.100 M  793.000 M 100.00 k 789.477700 M   -51.03   -38.03

 793.000 M  806.000 M   6.25 k 795.899000 M   -66.35   -31.35

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:44:06

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 773.656000 M   -65.87   -30.87

 775.000 M  776.900 M 100.00 k 776.898100 M   -51.26   -38.26

 776.900 M  777.000 M  30.00 k 776.983800 M   -56.80   -43.80

 777.000 M  787.000 M 100.00 k 786.630000 M    19.71   -10.29

 787.000 M  787.100 M  30.00 k 787.004000 M   -26.05   -13.05

 787.100 M  793.000 M 100.00 k 787.100000 M   -30.14   -17.14

 793.000 M  806.000 M   6.25 k 795.275000 M   -65.40   -30.40

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:54:51

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 774.772000 M   -46.56   -11.56

 775.000 M  776.900 M 100.00 k 776.894300 M   -29.65   -16.65

 776.900 M  777.000 M  30.00 k 776.998800 M   -32.22   -19.22

 777.000 M  787.000 M 100.00 k 779.860000 M     5.20   -24.80

 787.000 M  787.100 M  30.00 k 787.074600 M   -51.16   -38.16

 787.100 M  793.000 M 100.00 k 787.147200 M   -45.43   -32.43

 793.000 M  806.000 M   6.25 k 793.052000 M   -66.17   -31.17

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:41:05

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 774.952000 M   -60.62   -25.62

 775.000 M  776.900 M 100.00 k 776.860100 M   -44.57   -31.57

 776.900 M  777.000 M  30.00 k 776.975500 M   -49.78   -36.78

 777.000 M  787.000 M 100.00 k 786.500000 M     5.40   -24.60

 787.000 M  787.100 M  30.00 k 787.001700 M   -32.18   -19.18

 787.100 M  793.000 M 100.00 k 787.100000 M   -30.44   -17.44

 793.000 M  806.000 M   6.25 k 793.130000 M   -61.67   -26.67

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:57:24
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 13 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Band Edge / Full RB 

 

  

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 773.200000 M   -55.41   -20.41

 775.000 M  776.900 M 100.00 k 776.900000 M   -42.66   -29.66

 776.900 M  777.000 M  30.00 k 776.998800 M   -41.49   -28.49

 777.000 M  787.000 M 100.00 k 777.600000 M    20.83    -9.17

 787.000 M  787.100 M  30.00 k 787.086400 M   -56.62   -43.62

 787.100 M  793.000 M 100.00 k 790.799300 M   -50.10   -37.10

 793.000 M  806.000 M   6.25 k 795.145000 M   -65.71   -30.71

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:15:59

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 773.164000 M   -65.49   -30.49

 775.000 M  776.900 M 100.00 k 776.898100 M   -50.97   -37.97

 776.900 M  777.000 M  30.00 k 776.908200 M   -56.54   -43.54

 777.000 M  787.000 M 100.00 k 786.410000 M    20.64    -9.36

 787.000 M  787.100 M  30.00 k 787.001400 M   -40.63   -27.63

 787.100 M  793.000 M 100.00 k 787.147200 M   -40.97   -27.97

 793.000 M  806.000 M   6.25 k 795.197000 M   -64.40   -29.40

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:19:50

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 774.652000 M   -51.38   -16.38

 775.000 M  776.900 M 100.00 k 776.900000 M   -36.19   -23.19

 776.900 M  777.000 M  30.00 k 776.981100 M   -39.99   -26.99

 777.000 M  787.000 M 100.00 k 779.600000 M     3.92   -26.08

 787.000 M  787.100 M  30.00 k 787.010400 M   -38.73   -25.73

 787.100 M  793.000 M 100.00 k 787.105900 M   -34.43   -21.43

 793.000 M  806.000 M   6.25 k 795.236000 M   -56.93   -21.93

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:35:27
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 13 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Band Edge / Full RB 

 

  

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 773.200000 M   -54.92   -19.92

 775.000 M  776.900 M 100.00 k 776.818300 M   -43.33   -30.33

 776.900 M  777.000 M  30.00 k 776.998100 M   -41.58   -28.58

 777.000 M  787.000 M 100.00 k 777.570000 M    19.62   -10.38

 787.000 M  787.100 M  30.00 k 787.040400 M   -56.68   -43.68

 787.100 M  793.000 M 100.00 k 790.834700 M   -50.50   -37.50

 793.000 M  806.000 M   6.25 k 795.223000 M   -63.67   -28.67

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:25:48

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 773.320000 M   -66.12   -31.12

 775.000 M  776.900 M 100.00 k 776.833500 M   -51.24   -38.24

 776.900 M  777.000 M  30.00 k 776.970800 M   -56.75   -43.75

 777.000 M  787.000 M 100.00 k 786.410000 M    19.64   -10.36

 787.000 M  787.100 M  30.00 k 787.001300 M   -42.05   -29.05

 787.100 M  793.000 M 100.00 k 790.852400 M   -40.82   -27.82

 793.000 M  806.000 M   6.25 k 795.223000 M   -63.74   -28.74

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:29:53

Ref  30 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Center 784.5 MHz Span 43 MHz4.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 763.000 M  775.000 M   6.25 k 774.856000 M   -51.36   -16.36

 775.000 M  776.900 M 100.00 k 776.890500 M   -36.12   -23.12

 776.900 M  777.000 M  30.00 k 776.998200 M   -40.04   -27.04

 777.000 M  787.000 M 100.00 k 779.130000 M     2.89   -27.11

 787.000 M  787.100 M  30.00 k 787.006600 M   -39.15   -26.15

 787.100 M  793.000 M 100.00 k 787.100000 M   -34.31   -21.31

 793.000 M  806.000 M   6.25 k 793.026000 M   -57.49   -22.49

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  15:32:49
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 17 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge  / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 699.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 703.900000 M   -36.85   -23.85

 703.900 M  704.000 M  30.00 k 703.997000 M   -28.79   -15.79

 704.000 M  709.000 M 100.00 k 704.305000 M    20.62    -9.38

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  08:57:44

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 718 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 711.000 M  716.000 M 100.00 k 715.665000 M    20.39    -9.61

 716.000 M  716.100 M  30.00 k 716.001200 M   -29.53   -16.53

 716.100 M  725.000 M 100.00 k 716.100000 M   -38.88   -25.88

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  09:09:25

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 699.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 703.900000 M   -32.64   -19.64

 703.900 M  704.000 M  30.00 k 703.999200 M   -33.06   -20.06

 704.000 M  709.000 M 100.00 k 704.345000 M     6.17   -23.83

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  08:59:35

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 718 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 711.000 M  716.000 M 100.00 k 711.730000 M     6.18   -23.82

 716.000 M  716.100 M  30.00 k 716.002900 M   -36.60   -23.60

 716.100 M  725.000 M 100.00 k 716.108900 M   -36.24   -23.24

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  09:11:18
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 17 / 5MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge  / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 699.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 703.900000 M   -37.59   -24.59

 703.900 M  704.000 M  30.00 k 703.994900 M   -28.67   -15.67

 704.000 M  709.000 M 100.00 k 704.350000 M    18.51   -11.49

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  08:58:40

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 718 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 711.000 M  716.000 M 100.00 k 715.650000 M    18.93   -11.07

 716.000 M  716.100 M  30.00 k 716.001800 M   -30.30   -17.30

 716.100 M  725.000 M 100.00 k 716.100000 M   -37.42   -24.42

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  09:10:21

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 699.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 703.858300 M   -31.22   -18.22

 703.900 M  704.000 M  30.00 k 703.988800 M   -33.44   -20.44

 704.000 M  709.000 M 100.00 k 704.495000 M     5.25   -24.75

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  09:00:31

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 718 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 711.000 M  716.000 M 100.00 k 712.400000 M     5.02   -24.98

 716.000 M  716.100 M  30.00 k 716.000800 M   -37.17   -24.17

 716.100 M  725.000 M 100.00 k 716.108900 M   -35.50   -22.50

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  09:12:14
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 17 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge  / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 702 MHz Span 24 MHz2.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 703.900000 M   -44.47   -31.47

 703.900 M  704.000 M  30.00 k 703.995400 M   -43.70   -30.70

 704.000 M  714.000 M 100.00 k 704.580000 M    20.11    -9.89

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  09:17:15

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 715.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 706.000 M  716.000 M 100.00 k 715.380000 M    20.09    -9.91

 716.000 M  716.100 M  30.00 k 716.007100 M   -45.02   -32.02

 716.100 M  725.000 M 100.00 k 716.144500 M   -46.67   -33.67

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  09:29:05

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 702 MHz Span 24 MHz2.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 703.802700 M   -34.12   -21.12

 703.900 M  704.000 M  30.00 k 703.998500 M   -37.90   -24.90

 704.000 M  714.000 M 100.00 k 711.880000 M     3.80   -26.20

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  09:19:07

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 715.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 706.000 M  716.000 M 100.00 k 711.760000 M     3.49   -26.51

 716.000 M  716.100 M  30.00 k 716.001500 M   -38.79   -25.79

 716.100 M  725.000 M 100.00 k 716.206800 M   -35.72   -22.72

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  09:30:57
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 17 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 702 MHz Span 24 MHz2.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 703.900000 M   -46.72   -33.72

 703.900 M  704.000 M  30.00 k 703.995300 M   -44.97   -31.97

 704.000 M  714.000 M 100.00 k 704.580000 M    19.10   -10.90

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  09:18:11

Ref  30 dBm

Offset  12.2 dB
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AVG

Center 715.5 MHz Span 19 MHz1.9 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 706.000 M  716.000 M 100.00 k 715.400000 M    18.46   -11.54

 716.000 M  716.100 M  30.00 k 716.008100 M   -46.58   -33.58

 716.100 M  725.000 M 100.00 k 716.153400 M   -47.96   -34.96

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  09:30:01

Ref  30 dBm

Offset  12.2 dB
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SGL
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3DB

*1

AVG

Center 702 MHz Span 24 MHz2.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 702.788000 M   -33.68   -20.68

 703.900 M  704.000 M  30.00 k 703.967000 M   -37.22   -24.22

 704.000 M  714.000 M 100.00 k 712.060000 M     2.53   -27.47

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 18.JUL.2014  09:20:04

Ref  30 dBm

Offset  12.2 dB
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*1

AVG

Center 715.5 MHz Span 19 MHz1.9 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 706.000 M  716.000 M 100.00 k 711.920000 M     2.48   -27.52

 716.000 M  716.100 M  30.00 k 716.005500 M   -38.66   -25.66

 716.100 M  725.000 M 100.00 k 716.153400 M   -35.24   -22.24

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  09:31:53
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 1.4MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1RB 

 
 

Lowest Band Edge / Full RB  Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -34.95   -21.95

   1.849 G    1.850 G  20.00 k   1.849996 G   -21.95    -8.95

   1.850 G    1.852 G 100.00 k   1.850214 G    21.44    -8.56

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  20:57:27

Ref  30 dBm

Offset  12.9 dB
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SGL

LVL

3DB

*1

AVG

Center 1.919 GHz Span 12 MHz1.2 MHz/  
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-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.913 G    1.915 G 100.00 k   1.914754 G    21.05    -8.95

   1.915 G    1.916 G  20.00 k   1.915005 G   -21.81    -8.81

   1.916 G    1.925 G   1.00 M   1.916009 G   -38.07   -25.07

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.SEP.2014  18:23:41

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848946 G   -20.63    -7.63

   1.849 G    1.850 G  20.00 k   1.849995 G   -28.67   -15.67

   1.850 G    1.852 G 100.00 k   1.850286 G    12.82   -17.18

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  20:58:58

Ref  30 dBm

Offset  12.9 dB

 

SPUEM
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SGL
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3DB

*1

AVG

Center 1.919 GHz Span 12 MHz1.2 MHz/  
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-40
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-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.913 G    1.915 G 100.00 k   1.913878 G    12.27   -17.73

   1.915 G    1.916 G  20.00 k   1.915001 G   -26.26   -13.26

   1.916 G    1.925 G   1.00 M   1.916009 G   -19.81    -6.81

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.SEP.2014  18:21:23
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 1.4MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848991 G   -36.77   -23.77

   1.849 G    1.850 G  20.00 k   1.849993 G   -24.41   -11.41

   1.850 G    1.852 G 100.00 k   1.850244 G    19.83   -10.17

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  20:58:12

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.919 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.913 G    1.915 G 100.00 k   1.914744 G    19.35   -10.65

   1.915 G    1.916 G  20.00 k   1.915001 G   -23.95   -10.95

   1.916 G    1.925 G   1.00 M   1.916027 G   -40.07   -27.07

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.SEP.2014  18:22:56

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -21.84    -8.84

   1.849 G    1.850 G  20.00 k   1.849999 G   -29.35   -16.35

   1.850 G    1.852 G 100.00 k   1.850978 G    11.81   -18.19

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  20:59:43

Ref  30 dBm

Offset  12.9 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 1.919 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.913 G    1.915 G 100.00 k   1.914064 G    11.14   -18.86

   1.915 G    1.916 G  20.00 k   1.915006 G   -25.13   -12.13

   1.916 G    1.925 G   1.00 M   1.916009 G   -20.80    -7.80

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.SEP.2014  18:22:10
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 3MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

 
 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848919 G   -35.15   -22.15

   1.849 G    1.850 G  30.00 k   1.849991 G   -20.66    -7.66

   1.850 G    1.853 G 100.00 k   1.850246 G    21.15    -8.85

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:12:27

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9185 GHz Span 13 MHz1.3 MHz/  
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-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.912 G    1.915 G 100.00 k   1.914790 G    20.85    -9.15

   1.915 G    1.916 G  30.00 k   1.915022 G   -19.47    -6.47

   1.916 G    1.925 G   1.00 M   1.916063 G   -34.83   -21.83

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.SEP.2014  18:29:34

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848523 G   -21.21    -8.21

   1.849 G    1.850 G  30.00 k   1.849994 G   -30.16   -17.16

   1.850 G    1.853 G 100.00 k   1.851080 G     8.77   -21.23

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:13:57

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9185 GHz Span 13 MHz1.3 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.912 G    1.915 G 100.00 k   1.912903 G     8.16   -21.84

   1.915 G    1.916 G  30.00 k   1.915007 G   -27.13   -14.13

   1.916 G    1.925 G   1.00 M   1.916153 G   -18.41    -5.41

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.SEP.2014  18:27:17
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 3MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge /1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848973 G   -35.35   -22.35

   1.849 G    1.850 G  30.00 k   1.849999 G   -23.37   -10.37

   1.850 G    1.853 G 100.00 k   1.850255 G    19.82   -10.18

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:13:12

Ref  30 dBm

Offset  12.9 dB
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SGL

LVL

3DB

*1

AVG

Center 1.9185 GHz Span 13 MHz1.3 MHz/  
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-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.912 G    1.915 G 100.00 k   1.914739 G    19.34   -10.66

   1.915 G    1.916 G  30.00 k   1.915006 G   -23.16   -10.16

   1.916 G    1.925 G   1.00 M   1.916045 G   -36.50   -23.50

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.SEP.2014  18:28:48

Ref  30 dBm

Offset  12.9 dB
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SGL
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3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848838 G   -19.76    -6.76

   1.849 G    1.850 G  30.00 k   1.849996 G   -29.62   -16.62

   1.850 G    1.853 G 100.00 k   1.850492 G     7.72   -22.28

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:14:43

Ref  30 dBm

Offset  12.9 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 1.9185 GHz Span 13 MHz1.3 MHz/  
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-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.912 G    1.915 G 100.00 k   1.914196 G     7.26   -22.74

   1.915 G    1.916 G  30.00 k   1.915020 G   -26.35   -13.35

   1.916 G    1.925 G   1.00 M   1.916072 G   -17.21    -4.21

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.SEP.2014  18:28:03
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848352 G   -36.50   -23.50

   1.849 G    1.850 G  50.00 k   1.849998 G   -26.35   -13.35

   1.850 G    1.855 G 100.00 k   1.850310 G    21.01    -8.99

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:27:29

Ref  30 dBm

Offset  12.9 dB
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LVL

3DB

*1

AVG

Center 1.9175 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.915 G 100.00 k   1.914670 G    21.53    -8.47

   1.915 G    1.916 G  50.00 k   1.915003 G   -26.72   -13.72

   1.916 G    1.925 G   1.00 M   1.916837 G   -36.10   -23.10

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:11:30

Ref  30 dBm

Offset  12.9 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -22.21    -9.21

   1.849 G    1.850 G  50.00 k   1.849982 G   -31.89   -18.89

   1.850 G    1.855 G 100.00 k   1.850690 G     6.58   -23.42

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:29:00

Ref  30 dBm

Offset  12.9 dB
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3DB
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AVG

Center 1.9175 GHz Span 15 MHz1.5 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.915 G 100.00 k   1.913210 G     6.83   -23.17

   1.915 G    1.916 G  50.00 k   1.915023 G   -28.75   -15.75

   1.916 G    1.925 G   1.00 M   1.916081 G   -19.73    -6.73

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:08:41




